Report on

WATER SUPPLY AND TREATMENT ALTERNATIVES
FOR

DARE COUNTY, NORTH CAROLINA

Prepared By:
BLACK & VEATCH, ENGINEERS ARCHITECTS
January 1987

Project No. 02581.113




|

BLACK & VEATCH, INC.

CONSULTING ENGINEERS ) TEL. (919) 672-3600

110 WEST WALKER AVENUE
ASHEBORO, NORTH CAROLINA 27203

MAILING ADDRESS: PO. BOX NO. 728
ASHEBORQO, NORTH CAROLINA 27204-0728

Dare County B&V Project 02581.113
Vater Supply and Treatment B&V File E
Study March 31, 1987

Dare County
P. 0. Drawer 1000
Manteo, North Carolina 27954

Attention: Mr. Robert V. Owens, Jr.
Chairman of the Board of Commissioners

Gentlemen:

Enclosed is the final report of our study of water supply and treatment
alternatives for the Dare County water system. This study was undertaken at
[...]
coefficient of 1.03 x 10'2. The specific capacity of test wells varies from
4.58 gal/min/ft to 7.21 gal/min/ft of drawdown. This data is based on a
4-inch diameter test well screened between 140 and 150 feet. A 10-inch
diameter production well located near Manns Harbor, which is screened in the
principal aquifer, should produce 500 to 800 gallons per minute. Wells should

be spaced at least 2,000 feet apart to avoid pumping interference.

5.6.3 Water Quality
The water quality of the principal aquifer at Manns Harbor is similar to

the vater which Dare County is recovering on Roanoke Island. Table 5-4 gives
the results of water quality testing conducted by the Water Resources Division
of the U.S. Geological Survey on the water recovered from the principal
aquifer at the test well sites. This analysis indicates that the groundwater
is high in hardness, but contains little iron, manganese, or chlorides.

5.6.4 Facilities

Development of mainland groundwater into a viable supply will require
construction of wells, raw water lines, a submarine pipeline, water treatment
capacity, and pumping and transmission facilities. Potential well field sites
are shown on Figure 5-3. At least seven new wells, producing 500 gpm, each
would be required for a 5 mgd system. Vater treatment could be provided
through expansion of the existing Roanoke Island water treatment plant or by a
new water treatment plant constructed at a suitable location. Figures 5-4 and
5-5 show facilities required to implement a mainland groundwater supply for
different vell field locations, pipeline routes, and treatment plant

additions.

Dare County6/02581.113
Vater Study 5-7




TABLE 5-4
MAINLAND GROUNDWATER ANALYSIS
(All values mg/l except as noted)

Silica 24

l Aluminum 0.165
Iron 0.096

I Manganese ND
Calcium 68

l Magnesium 7.8
Sodium 66
Potassium 8.5

l Carbonate ND
Bicarbonate 398

l Sulfate 1.6
Chloride 29
Fluoride 0.2

I Nitrate ' 0.2
Phosphate ND

l Total Dissolved Ss 405
Hardness (as CaCO3) 202

I pH (units) 7.7
Color (units) 10

) Alkalinity (as CaC03) 326

I Specific Conductivity (umohs) 650




bnv.
LA
Y4
s
(1091dA) “‘X
PI®14 119M < \ \
IIEY, (A

‘5

Y08YVH SNNVIN

Gaam
9
»? V\

39 (1021dLy) voliDlS
buidung jp74vs40d

aNno s

NVLY Oy O Jurod
poomiailS

dUIOd JUOY}S

(/102704 ) a4noy
ouljodld | DIIUESO

. // . —




<~

DARE COUNTY, NORTH CAROLINA
WATER SUPPLY ALTERNATIVES STUDY - 1985

BLACK & VEATCH, INC.
ASHEBORO, NORTH CAROLINA

\ ALTERNATIVE 2A
, Duck
)‘/CURR'TCK COUNTY MAINLAND GROUNDWATER
0.5mg storage STAGE 2

plus pumping
) .

Currituck
Sound

FIGURE 5-4

Southern Shores

Kitty Hawk
/.Omg storage plus pumping

Kill Devil Hills

VTotal projected
project cost:

8 /4./13 million

Nags Head

Booster Pumping

Station
Roanoke Sound

ATLANTIC OCEAN

I\
%C anteo o Whalebone Junction
Pipeline // ’7"
Manns Harbor Roanoke ! “m plant capacity
. New transmission

Croatan Sound

oe Mo 2 pumping
. well field \ Standby wells

Wanchese




‘ DARE COUNTY, NORTH(CAROLINA
WATER SUPPLY ALTERNATIVES STUDY - 198

BLACK & VEATCH, INC.
ASHEBORO, NORTH CAROLINA

ALTERNATIVE 2B

MAINLAND GROUNDWATER

0.5mg storage STAGE 2
plus pumping :
FIGURE 5-5

Southern Shores

Kitty Hawk

/.0mg storage plus pumping

Pumping
Pripeline
Kill Devil Hills
5.0 mgd treatment p/ant

/.0 mg storage

Albemarle Sound Transmission pumping

Prpeline

Jotal projected
project cost.

Nags Head 82259 million

Roanoke Sound
ATLANTIC OCEAN

Pumping -~ anteo
9}1 ] Whalebone Junction
well field % A
"z % e
Manns Harbor Roanoke Is. Y \ Standby wells

3.
A
Croatan Sound \‘

Wanchese

;
'




5.7 BRACKISH SURFACE WATER

The sounds and bays between the Outer Banks and the mainland are a-
potential source of brackish water. The salinity of the surface water varies
from 20,000 mg/1 TDS in Pamlico Sound near the Hatteras Inlet to as low as
1,000 mg/1 TDS in Currituck Sound near the boundary with Currituck County.
Salinity at any location in the sounds will vary depending on wind, rainfall,
and tides. Figures 5-6a and 5-6b show the potential difference in salinity
based on historical data. These values should not be considered the absolute
minimum and maximum values possible, but rather as the normal ranges of
variation. Samples drawn from the southern end of Currituck Sound and
analyzed as part of this study had a TDS of close to 7,000 mg/l, which is
outside of the range shown in Figures 5-6a and 5-6b.

The.feasibility of using brackish water from the sounds as a water supply
depends upon the potential yield or withdrawal rates, the ability to treat and
the cost of treatment, and the reliability of the supply. Before water from
the sound could be considered potable, some desalination process must be used
in conjunction with any required pre- and post-treatment. The high cost of
desalination requires that sources be developed near the service area on the
Outer Banks, to reduce transmission costs, in order to be potentially
feasible. This limits the areas of study to northern Roanoke Sound; Albemarle
Sound and its smaller bays near Nags Head, Kill Devil Hills, and Kitty Hawk;
and Currituck Sound near Southern Shores and the Duck community.

5.7.1 Oualitz

No major studies are known to have been performed to definitively
determine the quality of water in the sounds. The only available published
data pertains to salinity, and is summarized in Figures 5-6a and 5-6b. This
data was gathered over many years, but has not been updated recently, and does
not concentrate on the areas under study. Before water from any of the sounds
mentioned above could be utilized, a water quality study in sufficient detail

to develop data for water treatment plant design should be undertaken.

Dare County6/02581.113
Vater Study 5-8




)

~ Moyock Q
T E s

0% Duckland
D)

m A\ 7

N T\
G0} Widfait

\V; hallaq

Mi ;lol ic ’
Ha coch ) Edenton

‘l

yﬁmm*@;’/// "JA:}u 2

\'* \.’L_

Glbbs

'."sﬁwbz","’a :
2 Gregofy 1Bajco

DA ,l;vm."\

Tynev‘!
A\ QNixonton =
Hertlor
j ? ; /,i & i ™ 4.
Y <.
3 I " / 2, Dman s Neck \”

Sll.o

< ) ecloss ‘\‘K\
‘\ Ehzabcgmn " C"“'"+. B
s \ e 2o r‘\s.u shito Ridgte
aﬂi‘"“u(}hananok} ¢t i) ’ 25’ cmsr
PERQUIMANSF™ 4 e

Regionol Beoch Aunl ..A‘.
Kill Devil ity !

Edenhous l S
o Co!lmglo
? Albem@t™
g * \ ~ d mr
\: Fort Landip,
@ : B;ll Boy anwndllnd QWA
/mm"# L ~ FAQAN
_{l ) Ty Pleasant Grov" '

4 ‘estove dley
J'/j/ ) 3 D oner Cherpaf w 9D
1 Plymouth

* WASHINGTON oo

.lhm.uv S0, e,

89) Phelps Lake .
T'Y R E’
@ ] Wnnon.‘l-“ !' R \)
- w— - \ i) ~-—_7/—\
Alligator
Lake

—Sanw @ P q

Pantego '«

r.1 Leechv-uo
@'
\' @ ::""J"L‘:/ (@
m Im \Wu\(}udwlic‘\

I.

~

D/ Slc)uvmc ("’ m n 420

( - Columbia ¢
‘ ¢
Scuppernong ) J

/ )
/lﬂﬁ/ Fairtield /

Mattamuskeet Lake
7 Landing
Y T-

D

New Holland

Ransa ile a\ \.7; NG 07 4+
f@, =N \ “’\ ;;’ () SwanQuallg
Tty J‘\ . 1 .
V4T Pamiic luc!l \’ Rosé B (| | ¢
- WANQUA
/,—; South q r\b\":ur
Ccuk {[ Lowlnnd N
m-_n..n. ~\

A\

FIGURE 5-64

\
Gull Rock Wysockiy

Frying an
Landing

. ‘A
oleigh AN, (°ghers rioe | R
' s Mu M;,.an Head\ S':’.;.mh&hunu :
‘_\g\) A \\ Elizoberh i Venal | |
' “6\ Yanted hatebone - =
Eu} Manns [ Q - b b
o Lake Hu D\ BARRE
bOl Mc)m. ¢o>¢\\ X '

.f,
]

Nebrasy

v
.\V

Nacoke Inlet . -

*contor 1" RNt

Waves
t Y {Seive
O Engethard
_)Cibbe 1.

Pjaiddle(own .

DISSOLVED SOLIDS
-.mg/l x 103

SALINITY OF SOUNDS
AVERAGE APRIL VALUES

in




oy S A <
U Northwestd "r/' ;

- - e —\-—-

r- 8 ‘\‘\Moyoc Gnhﬁv{g’c{

x South Mul}‘s"""d LI

u\ :::Cn‘ R 4 \\ .CD dss

i, \ A RN\ 1 S unord

Whregs

L Oy 71183
T
s Sandycron o m ' .

uooisvuuo \. { v c:r:?:u: \t(
SFfewd } \ \ Eli abegm ) f, O + _
HaroI X Beivig " K ,rs com
o euChapanoi& < "” C m‘: A
y PER ’ UM " ’
e Tyner{j 3, Wmhll -
oy
<
V(EHOW NI e
5 i
ky\ocu‘ ’ " e
Y.T."‘ | . L
Y 1

l\

Hafcock | Taoncn~ A < ) y . -V © Poi Ki A % K T i
1 l ) .Eq@ A . . .. I :ow‘ml 8eoch Access '
Edenhous T dento&* @ - o oo S B
2 }_\ :

l
Jockey's Rid
" Stote ’ﬂll"
Regional 8eoch At«u

! Elizabeth i Veu

s s84)
Pleasant Grove (‘ % Columbis 4
Scuppernong ) Z’j

Ié
Creswell :)f“ &

Cherry,of

" WASHINGTON /s""'""'"“'

Pom.u- St M,

olah

- — e ——

Mal!umu.lk«l Lake

K Engethard
) Landing

)Gibk P,

A Middietown
th L) \WuUe:dvullc\ J
e bolb ff e 5 7 Siadesville (\"
@Ransomv'llle A \o‘x ‘\ @, v\ngg
| A t 2 (J} R
| e Eﬂ ancn \‘vk‘kou Bay ( K —.! von
T - wANouAln)'
o e = \\\mnwum
’ /) South ~ A ) . .
~ ¥ Croex } Lowmwﬁ < :
< r-.;..n ~ . > O
. ? . . IGHTHOUSE
Mobucllon :
°"'",’ Vlndomcu
Q@D Baw R. (* mew

Y Flo]usn
Stonewall
Jo’ w. V4

FIGURE 5-6b SALINITY OF SOUNDS
AVERAGE DECEMBER VALUES




1

In order to obtain a general understanding of the water quality, samples
vere taken at the southern end of Currituck Sound near the Wright Memorial
Bridge. The samples cannot be considered fully representative of water in the
area sampled, but will give some indication of the feasibility of treatment.
Results of the sample analysis are shown in Table 5-5. As stated above, the
salinity is outside of the published range for this location. Since the
samples wvere taken after a prolonged period of little or no rainfall in the
contributing watershed, it is likely that saltwater was beginning to move
further upstream and that this represents a much higher than average value for
TDS. Treating water with this level of TDS is well within the capability of
brackish water desalination equipment.

Any surface water will require extensive pretreatment before treatment by
reverse osmosis or other desalination processes. Coagulation, flocculation,
sedimentation, and filtration will be required for removal of suspended solids
and turbidity. Chlorination for disinfection and, potentially, dechlorination
for desalination equipment protection will be required. The potential for
organics formation should be evaluated, as should the presence of iron and its
potential for fouling membrane processes. The filtration process should bé
conservatively designed to minimize the potential for suspended solids
carryover onto the desalination equipment. Therefore, a full surface water
treatment plant constructed of materials resistant to saltwater corrosion
should precede the desalination process.

The variable quality and temperature of sound water must be considered in
plant design. The plant must be sized for the highest predicted TDS level.
Plant performance may be substantially above design levels during periods of
low salinity. Water temperature greatly affects both RO or ED equipment, with
both treatment and capacity being improved at higher temperatures. The low
temperatures of the sound vater in vinter will reduce treatment capacity,
although the lower water demands in the winter will offset this decrease.
These variations in water quality can be taken into account in plant design,
but they make plant operation more difficult. A greater change in sound water
quality would occur if major storms opened a new inlet in the Outer Banks
vhich, although improbable, is not impossible. A new inlet could increase the

sound water TDS concentration close to that of ocean water.

Dare County6/02581.113
Vater Study 5-9




Parameters
Alkalinity (mg/l)
Chloride (mg/1)
Fluoride (mg/1)

Hatdness, Calcium (mg/1l)
Hardness, Total (mg/l)

pH (units)

Total Dissolved Solids (mg/l)

Sulfate (mg/l)
Sulfide (mg/l)
Turbidity (NTU)
Calcium (mg/l)
Iron (mg/l)
Potassium (mg/l)
Magnesium (mg/1)
Manganese (mg/l)
Sodium (mg/1l)
Silicon (mg/l)

TABLE 5-5
CURRITUCK SOUND WATER ANALYSIS

Raw

Untreated Vater

Treated

Sound Vater*

3547

7429

* Treated with 0.35 mg/l alum, 6 mg/l Magnifloc, and

30.0
3380
1.64
206
820
6.6
6995
520
<.1
.43
80.9
0.037
68.1
203
0.011
1628
0.35

filtered in 2 ft sand.




v

A survey of large (at least 1.0 mgd) desalination plants using membrane
separation processes in the United States and in the Middle East revealed no
plants using surface water as the source of raw water. Avoidance of surface
wvaters is due to the potential for major damage to desalting equipment if any
failure occurs in the pretreatment. This historic lack of utilization of
surface waters for desalination does not absolutely preclude their use, but it

does signal caution and suggests that groundwater is a preferable source, if

.available.

5.7.2 Quantity

No data is available concerning the amount of water that could be
withdrawn from any of the sounds. A brief consideration of the geography and
interrelationships of all the sounds suggests that a large quantity of water
could be‘withdrawn with a minimum impact on the sound as a whole. For
example, the estimated average volume of Currituck Sound is 563 billion
gallons. An average day withdrawal of 6 mgd (one half of a plant supplying a
12 mgd maximum day) would annually remove 2.2 billion gallons, or 0.4 percent
of the total volume of Currituck Sound. The volume of the Albemarle/Roanoke
Sound system is much greater. It appears that the quantity of water available
is more than adequate to meet Dare County’s needs within the study period and
well beyond.

It is not known what effect withdrawals would have on water quality.
This can only be determined by an oceanographic study, which is outside the
scope of this study. Due to the expense of undertaking such a study, it is
recommended that this be pursued only if it is fairly certain that this water

source would be tapped.

5.7.3 Facilities Required
The following facilities would be required to develop one of the sounds

as a water supply. These facilities are shown on Figure 5-7 and probable
project costs are shown in Table 5-6. Stage 2 includes a 5.0 mgd desalination

plant, required by 1989. Stage 3 includes expanding this plant to 12.0 mgd.

Dare County6/02581.113
Vater Study 5-10




TABLE 5-6
OPINION OF PROBABLE COST
ALTERNATIVE 3A
SURFACE WATER DESALINATION

Stage 2 Stage 3
($ x 1,000,000) (S x 1,000,000)

Inake Structure and Raw Water Pumping 0.88 0.10
Pretreatment Plant 6.67 5.50
Desalination Plant 5.0 3.86
High Service Pumping 0.25 0.20
5 mg Storage at Treatment Plant 1.30 1.30
Standby Wells on Roanoke Island 0.30 ==

$14.60 $10.96




’03%“ 1 DARE COUNTY, NORTH CAROLINA
1 . |
‘\s WATER SUPPLY ALTERNATIVES STUDY - 198
A , BLACK & VEATCH, INC.
\ ASHEBORO, NORTH CAROLINA
\ ouc ALTERNATIVE 3A
)/CURRITUCK COUNTY CURR'TUCK SOUND
\ . g .

.5mg storage STAGE 2
plus pumping
1}

\ FIGURE 5-7
5 Currituck ' :

Sound
Southern Shores
§ 4
X—6.67mgd pre treatment plant

\
\. 5.0 mgd RO plany
\ ¥ 3
\
!
/

o\

ﬂ High service pumping
‘.‘ AX— /.0 mgstorage

Kitty Hawk

3

/ntake plus pumping

Piping modification

Tota/ projected
R project cost.
Kill Devil Hills 8/4.60 million

For 2.5 mgd -
reduce project
cost to 8/2.0 ~
8/2.4 .

Albemarle Sound

Naqs Head

Roanoke Sound

ATLANTIC ©OCEAN

%G anteo Whalebone Junction
2, o
/ Z,
Manns Harbor Roanoke Is. e ' : Standby wells

Croatan Sound

Wanchese




Y

5.7.3.1 1Intake Structure. An intake structure of at least twice the

capacity of the planned treatment plant should be located vhere water depth at
lov tide is suitable for the intended withdrawal. Relatively low head pumps

can be used if the treatment plant is nearby. Inert materials of construction
should be used for all wetted parts including pumps, piping, and structure.
For a 12 mgd water treatment plant, a 24 mgd intake structure will have a
probable cost as shown in Table 5-6.

5.7.3.2 Rav Vater Transmission Main. If the potential site in Kill Devil

Hills is utilized, a pipeline of approximately one mile long will be
required The pipe should be of inert material, either PVC, fiberglass, or
stainless steel, and should be a minimum of 36-inches in diameter. Probable
cost is given in Table 5-6.

5.7.3.3 Pretreatment. As discussed in paragraph 5.7.3, a pretreatment
plant consisting of coagulation, flocculation, sedimentation, and filtration
will be required. The design should be conservative to prevent suspended
solids breakthrough. Disinfection should be compatible with the selected
desalination equipment. For a 12 mgd desalination process, an 18.5 mgd
pretreatment plant is needed to allow a recovery rate as low as 65 percent in